
 
 
 

GHD | 1545 Iyannough Road Hyannis MA 02601 USA | 11210942 | December 2020 

 

 

Falmouth WWTF 
Fiscal Sustainability Plan 
Including a Plant Evaluation and 
Condition Assessment 
 
 
Town of Falmouth, MA 

 
Final Report 
December 2020 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 
 
 

GHD | 1545 Iyannough Road Hyannis MA 02601 USA | 11210942 | December 2020 

 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page i 

Table of Contents 

Executive Summary................................................................................................................................ 1

1. Introduction ................................................................................................................................... 1
[...]
GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 14 

information are shown in Table 4.2. The dry well also contains a set of duplex Redlon & Johnson 
sump pumps with a pump capacity of up to 185 gpm at 38 total dynamic head (TDH). The sump 
pumps discharge into wet well #1. A magnetic flow meter is installed on the discharge force main 
from the influent wet well to measure flow to the SBRs. 

Table 4.2 Summary of Pump Data 

Equipment Information WWP-1 and WWP-2 WWP-3 and WWP-4 
Number of Pumps 2 2 
Manufacturer Flowserve Flowserve 
Model Worthington 4MF-9 Worthington 6MF-11 
Capacity 830 gpm, 1.2 mgd 1,530 gpm, 2.2 mgd 
Pump Speed 1,770 rpm 1,770 rpm 
Motor Rating 15 hp 25 hp 
Motor Speed 1,800 rpm 1,800 rpm 
Total Dynamic Head 35.2 ft 45.2 ft 
Suction Elbow Inlet Flange Size 6 in 8 in 
Pump Discharge Flange Size 4 in 6 in 
Year Placed Into Service 2005 2005 

4.3.2 Evaluation 

With respect to the future flows of the facility, pumps were sized for a future flow that is higher than 
the projected future flows estimated in Section 2.1. Thus, the pumps, with the largest pump out of 
service, are at 83 percent capacity under design peak hour flows. TR-16 recommends that pumping 
station pumps be capable of passing at least a 3-inch diameter sphere and these pumps appear to 
be able to do.  

The “Sequencing Batch Reactor Design and Operational Considerations” guidelines suggest having 
equalization volume upstream of SBRs. Equalization will help to buffer flows when the SBRs are 
actively treating. Currently, if one SBR finishes filling while the other SBR is running, there is limited 
storage volume before flow must be added to the actively running SBR; the addition of a third SBR 
(discussed in the next section) will reduce this strain.   

The existing wet well has a storage capacity of 60,000 gallons. An expansion of this volume can be 
constructed to double the capacity of the wet well. By enlarging the equalization volume to 120,000 
gallons the facility will be able to skim the peak influent flow during high flow events, as well as hold 
part of a denitrification filter backwash volume and sludge process filtrate. This volume is also 
approximately equivalent to the volume of two vertical feet of fluid in one of the SBRs (40,000 
gallons per ft.).  

  



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 15 

4.3.3 Operational Issues (Performance and Condition) 

The Town noted the following operational issues for the influent wet well and pumps: 

 Need for upgrading the Programmable Logic Controller (PLC).  

 Difficulty replacing parts and seals for the influent pumps. 

4.3.4 Recommendations 

Based on the foregoing evaluation of the existing facility and additional issues noted, the following is 
recommended: 

Table 4.3 Influent Pumping Recommendations 

Issues Recommended Improvements 
Outdated PLC Upgrade PLC 

Equalization volume Expand wet well volume for equalization  

The influent wet well pumps are sized appropriately for the TASA and ESRA expansion. 
Replacement of the influent pumps is not required for capacity reasons. However, the Town has 
noted that they have had difficulty replacing parts and seals for pumps. Therefore, replacement of 
the pumps may be recommended soon.  

4.4 Secondary Treatment 

4.4.1 Description 

Wastewater is pumped from the influent wet well into one of two AquaSBR Sequencing Batch 
Reactor (SBR) tanks. Sludge is wasted by gravity using a manual valve and a pneumatic motor 
operated valve controlled by a timer. There is a flow meter on the sludge line. The system also has a 
waste activated sludge (WAS) pump. The SBR sequence includes six steps: 

1. Mixed Fill—True anoxic mixing, independent of aeration, with influent. Mixing is accomplished with 
a DDM-FSS Direct Driver Mixer/Blender.  

2. React Fill—Aerated mixing with influent introduction into the tank. The tank is aerated through a 
fine bubble diffuser system with a nominal operating airflow range of 2-28 square cubic feet per 
minute per duplex diffuser. 

3. React—Aerated mixing under true batch conditions. 

4. Settle—Solids/liquids separation. 

5. Decant/Idle—Effluent withdrawal to the post-equalization tank through a mechanical floating-type 
gravity decanter. The decanter has a maximum decanting rate of 4,583 gpm. 

6. Sludge Waste—Removal of excess biological sludge to sludge holding tanks. 

Oxygen is fed to the system through three SBR aeration blowers. Each blower is designed to 
provide process air over the range of 1,000 SCFM to 2,030 SCFM. Under normal operating 
conditions each tank has a dedicated blower with the third used as a standby unit. The blowers were 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 16 

installed during the 2005 upgrade. Each SBR tank has eight retrievable air diffuser assemblies, two 
of which were added in 2016. Each of the SBRs decanter assemblies was replaced in 2016. 

The SBR tanks are programmed to work in tandem so that one tank is always in a fill mode. During 
the decant mode the same amount of water that entered the tank during the mixed fill and react fill 
stage flows to the post-equalization tank.  

4.4.2 Evaluation 

With respect to the future flows and loads for the facility, the existing tanks and equipment are 
undersized. There are two options for increasing capacity to meet the design flows and loads as 
follows: 

 Maintain the SBR process and add a third SBR tank complete with aeration system and 
decanter assembly. 

 Convert the SBR process to a MBR system. 

Sequencing Batch Reactor 

To accommodate the expanded flowrate from the TASA and ESRA expansion, the addition of a third 
SBR has been analyzed. The three SBRs are designed to treat the influent flow and loads rates 
listed in Section 2 Influent and Effluent Characteristics. The third basin would be equally sized to the 
existing two basins; the dimensions of the proposed basin are presented in the following table. 

Table 4.4 SBR Dimensions 

Dimension Value (ft) 
Length 75 
Width 75 
Depth 23.5 

The new basin is designed to have an average cycle time of six hours per cycle which includes the 
fill, react, settle, and decant stages. The third tank would be equipped with the following accessories 
similar to the existing tanks: 

 One (1) Decanter Assembly. 

 Eight (8) Removable Fine Bubble Diffuser Assemblies. 

 One (1) Mixer and Cable Removal System. 

 One (1) 2.7 HP Submersible Transfer Pump.  

 Two (2) 100 HP Positive Displacement Blowers. 

 One (1) Submersible Pressure Transducer. 

 One (1) Float Switch Assembly. 

 One (1) Dissolved Oxygen Probe Assembly. 

 One (1) Control Panel for the new SBR tank system. 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 17 

The existing WAS pumps, process air blowers, and piping gallery are located in the SBR Building. 
For consistency it is recommended that the additional WAS pump, blowers, and connection piping 
be placed with the existing equipment. This would require enlargement of the Blower Room and 
routing the influent, waste sludge, and air piping to the third tank from the existing SBR Building. 
Thus two routing options were evaluated: 

 Routing the SBR influent west around the existing tanks, extending the existing SBR drain line 
north to the new tank, and routing both the waste sludge piping and air piping from the Blower 
Room in the SBR Building through SBR No. 2 and into SBR No. 3.  

 Routing the SBR influent west around the existing tanks, extending the existing SBR drain line 
north to the new tank, routing the air piping from the Blower Room in the SBR Building through 
SBR No. 2 and into SBR No. 3, and building a pump and piping gallery north of the existing SBR 
tanks to accommodate waste sludge piping and pumping. 

In order to accommodate a more controlled way of draining, it is recommended that a drain box is 
installed adjacent to the new SBR tank. This would be a concrete structure with a submersible pump 
in the bottom to allow for a controlled manner of draining the SBR tanks. 

See the following figure for proposed layout of the addition of SBR Tank No. 3 to accommodate the 
TASA and ESRA flows. 

 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 18 

 
Figure 4.1 SBR Layout 

Membrane Bioreactor 

Membrane Bioreactors (MBRs) are activated sludge processes that utilize membrane filter modules 
(instead of settling tanks) to separate the treated water from the suspended solids. 

An MBR uses biological treatment to break down the waste in wastewater. The biological treatment 
is carried out through activated sludge. After the wastewater is biologically treated it flows through a 
membrane where the activated sludge is separated from the treated liquid effluent. The 
concentration of activated sludge is able to be greater in an MBR than a system such as a SBR 
because more activated sludge can be strained out through filtration than can be settled in the 
settling phase of an SBR. The higher concentration of activated sludge allows more treatment in a 
smaller volume.  

The proposed MBR system is designed to treat the influent flow and loads rates listed in Section 2 
Influent and Effluent Characteristics. The MBR is designed to be placed in the existing two SBR 
basins. The specific layout of the MBR would be refined during the design of the upgrade, however 
an example layout of the MBR is presented in Table 4.5. The example layout is intended to show 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 19 

there is adequate volume, but a revised layout would be needed to allow the facility to remain in 
operation during construction. 

Table 4.5 Design Parameters 

Design Parameter Value 
Pre-Anoxic Volume 183,000 gal 
Aerobic Volume 820,500 gal 
Post-Anoxic Volume 266,00 gal 
Total Bioreactor Volume 1,269,500 gal 
HRT 15 hours 
SRT 14 days 
Waste Sludge Volume 40,600 gal 
MLSS concentration Less than 8,000 mg/L 
AOR 6,100 lb O2/day 

The proposed MBR is set up to have two trains of flow and three membrane trains (as shown in the 
following figure).  

  
Figure 4.2 MBR Layout 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 20 

The flow path is through equalization basin into pre-anoxic into aerobic into post anoxic and then 
through membranes. The processes for the membrane are outlined in the following table.  

Table 4.6 MBR Process 

Process Number of Units Description 
Equalization (EQ) 1 Tank  Used to hold wastewater before secondary 

treatment and to buffer high flowrates.  
Pre-Anoxic  2 Tanks Low oxygen zone  
Aerobic  2 Tanks Aerated zone  
Post-Anoxic  2 Tanks Low oxygen zone  
Membrane 3 Membrane Trains Ultrafiltration  

To update the secondary treatment process to an MBR a finer screen and grit removal system would 
be recommended. The denitrification filters would no longer be necessary at the plant as the MBR 
would be sized to treat to the final nitrogen and TSS limits. For the MBR system the filtrate from the 
sludge process would be routed to go through the headworks screen before being returned to the 
secondary treatment process. Currently, the filtrate from the solids processing is routed to the wet 
well and bypasses the headworks screen. Because grit can wear down the material in the 
membrane it is important to remove the grit in the filtrate by screening it with a 2 mm opening 
screen.  

Cost Evaluation 

Both the SBR and MBRs were evaluated for upgrading at the facility’s secondary process to 
accommodate the TASA and ESRA flow increases. While both options were viable from a process 
perspective, the cost comparison of adding a third SBR tank versus retrofitting the existing SBR 
tanks with new MBR process resulted in the MBR process being more expensive on a capital cost 
basis. In addition, MBRs are typically more expensive to operate than any other commonly used 
secondary treatment process. As such, it is recommended that the facility maintain an SBR process 
and expand the existing processes in order to accommodate the increased flows.  

4.4.3 Operational Issues 

The Town noted the following operational issues:  

 Diffuser assemblies are difficult to remove from the SBR tanks for servicing. This has primarily 
been experienced when the diffusers are close to failure and may allow more sludge to settle on 
them or allow water to backup into the diffuser pipes. 

 There is not space or means to remove blowers from the blower room and from the building for 
service or replacement.  

  



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 21 

4.4.4 Recommendations 

Based on the evaluation of the existing facility, the cost comparison of the MBR and SBR processes, 
and the additional issues noted above, the following is recommended: 

Table 4.7  SBR Recommendations 

Issues Recommended Improvements 
SBR capacity undersized for 
design flows 

Add a third SBR tank, complete with the following Aqua-Aerobic 
accessories. It is recommended that this equipment be sole-
sourced in order to maintain consistency of equipment and spare 
parts. 
 One (1) Decanter Assembly 
 Eight (8) Removable Fine Bubble Diffuser Assemblies 
 One (1) Mixer and Cable Removal System 
 One (1) 2.7 HP Submersible Transfer Pump  
 Two (2) 100 HP Positive Displacement Blowers 
 One (1) Submersible Pressure Transducer 
 One (1) Float Switch Assembly 
 One (1) Dissolved Oxygen Probe Assembly 
 One (1) Control Panel for the new SBR tank system 

4.5 Denitrification Filters 

4.5.1 Description 

The WWTF has three DeNora (previously Severn Trent) denitrification filters. The denitrification 
filters are designed to remove nitrates through a fixed film biological process and to filter out 
suspended solids. Flow is pumped by two 1,650 gpm variable speed centrifugal Flowserve pumps 
from the post equalization tanks to the three denitrification filters. The pumps are designed with 23 
feet of TDH. Effluent flows through seven feet of media in the denitrification filters to a 36,000 gallon 
clear well. Periodically the filters are backwashed to release solids that have collected in the filter. 
The filters backwash independently of each other and each backwash takes approximately 20 
minutes. The backwash is conducted using two Flowserve 15 hp centrifugal backwash pumps which 
pump effluent from the clear well back into the filter. Each backwash pump has a 1,410 gpm 
capacity with 27 feet TDH. Two Aerzen positive displacement blowers located in the blower room in 
the SBR building feed air to the denitrification filters for backwash. Each blower has a 1044 SCFM 
capacity at 14.5 psia and 100 degrees F. Effluent from the clear well overflows into the UV 
disinfection channel. The design criteria of the existing filters is displayed in the following table.  

Table 4.8 Denitrification Filter Size 

Peak Hour Hydraulic Loading Rate 3.25 gpm/ft2 
Media Width 8 ft 
Media Length  23.5 ft 
Media Depth 7 ft 
Media Type 6x9 Mesh Sand 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 22 

4.5.2 Evaluation 

According to the design documents for the facility, the denitrification filters were designed to reduce 
nitrates from 8 mg/L to 1 mg/L. However, the SBRs were designed to treat total nitrogen down to 
levels of approximately 3 mg/L. Therefore, when the SBRs are treating to a low nitrogen level, the 
filters serve mainly as polishing filters. According to the manufacturer the media and underdrain in 
the filter should last at least 20 years. 

The filters were designed for a peak hour hydraulic loading rate of 3.25 gpm/ft2 with one filter out of 
service. For the existing flowrates at the WWTF the filters meet the design flows. However, in the 
most recent edition of TR-16, the redundancy requirement for filters was updated. According to TR-
16 the redundancy for filter systems that require year-round operation to meet effluent limits, such as 
[...]
flows along with perpendicular sections of feet that separates the sludge into separate trains as it 
travels down the conveyor belt. As the sludge travels through each section of feet on the belt, water 
drains out through the bottom of the perforated belt and thickens as it gets to the end of the belt. A 
RDT is a large cylindrical drum that rotates and allows water to fall out by gravity through the 
perforated screen, thickening as the sludge travels down the rotating drum. Both sludge thickening 
process requires the addition of polymer to mix with the incoming blended sludge and can produce 
solids with a range of 5 to 8 percent solids. Both the GBT and RDT were evaluated through a 
number of meetings with the Town and GHD, the minutes and presentations for these meetings are 
included in Appendices A and B, respectively. The RDT has perforated screens that are cleaned 
with a brush. The perforated plate arrangement in the RDT was considered risky by the Town and 
GHD due to the volume of abrasive septage that is processed. Thus, the RDT is not recommended. 

To process the total sludge volumes in Table 4.15, one (1) 2-meter GBT or two (2) 1-meter GBTs 
would be required. The two 1-meter GBT would each be able to treat half of the max month sludge 
processing rate outlined in Table 4.15. Both options should be able to fit in the existing sludge 
processing building, with some modifications to the building.  

The two 1-meter units would provide redundancy in the event one unit was out of service for repairs 
or maintenance. The two 1-meter units can be placed in the existing sludge processing building 
parallel to one another. For this configuration the electrical room and storage room would be 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 31 

removed from the building. The wall next to the staircase would be removed and the lower half of the 
stairwell would be covered with a concrete slab to extend the useable amount of room on the main 
floor. The GBTs would be placed so that each thickener could discharge thickened sludge into one 
of the two existing thickened sludge tanks. The GBTs are also laid out so there is enough room to 
remove the rollers that the belt sits on for maintenance. The polymer systems and polymer totes can 
be placed along the wall for easy access. Roll-up doors or removable panels would be 
recommended on the outside wall across form the GBTs to allow for the thickeners to be removed 
as needed for maintenance or replacement and to also facilitate simple delivery of the polymer totes. 
A schematic of the sludge processing building layout for the two 1-meter GBT option is shown in the 
following figure.  

 
Figure 4.5 Sludge Processing Building Layout 

Sludge Dewatering Equipment 

Several options were evaluated for sludge dewatering at the Falmouth WWTF including: a screw 
press, Fournier press, belt filter press, and centrifuge. A screw press is an inclined drum that 
contains a rotating screw that conveys the sludge. As the sludge moves up the rotating screw it is 
pressed against the top plate to produce a thickened and dewatered sludge. Fournier press is a 
proprietary system that dewaters by feeding sludge at low pressure between two parallel rotating 
steel filter plates. Both the screw press system and Fournier presses did not fit adequately into the 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 32 

existing Sludge Processing Building with space for equipment maintenance. These were not further 
considered. The belt filter press is a dewatering system that uses filter belts to dewater sludge. The 
first portion of the belt filter press is a GBT where the sludge is thickened using gravity; the 
thickened sludge then drops to a portion of the equipment where it is pressed between two porous 
cloth belts and is dewatered. One belt filter press fit adequately in the sludge processing building; 
however two separate presses did not fit. Therefore, redundancy could not be achieved with the belt 
filter press. The centrifuge equipment fit in the existing building and was further evaluated for sludge 
dewatering. A centrifuge separates solids from one or two liquid phases in one single continuous 
process. Using centrifugal forces, the denser solid particles are pressed outwards against the 
rotating bowl wall, while a less dense liquid phase is formed on a concentric inner layer. 
Perpendicular to the centrifuge body are dam plates used to vary the depth of the liquid. A screw 
conveyor rotates around the bowl, removing solid particles continuously and compacting the solids 
such that the surplus liquid is expelled. The solids load can be varied by adjusting the speed of the 
screw conveyor through use of a VFD. A centrifuge can achieve 20 to 40 percent dry dewatered 
solids.  

As the facility has been built and set up for sludge thickening it would be more costly to convert to a 
sludge dewatering facility. However, it is less costly to haul dewatered sludge than thickened sludge. 
Based on current hauling costs, it was estimated that the conversion to a dewatered sludge 
processing system would not pay for itself in a 20-year period, the typical timeframe allowed for 
municipal paybacks. Thus, dewatering was not considered further. Another dewatering sludge 
processing procedure that was investigated was the use of geotextile dewatering bags. These bags 
are made of a porous material; the bags are filled with sludge and then hydrostatic pressure in the 
bags is used to force the water out of the sludge and out of the bag to create a dewatered sludge. 
The bags can be filled with unprocessed sludge (1 to 1.5% solids) or thickened sludge (6% solids). 
On average it takes six to ten weeks to dewater the sludge in the bag. The expected sludge 
production rate for the expanded Falmouth WWTF is approximately 120,000 gallons of sludge per 
day. Assuming that unthickened sludge is placed into the geotextile bag, a new bag that is 
approximately 70 feet long with an end diameter of 15 feet would be needed each day to hold one 
day’s worth of sludge production. If the bags are held on site for six weeks than approximately 40 
bags would need to be stored on the site at one time. Odors produced by the sludge may cause an 
issue if the sludge is held on site for six to ten weeks. When the sludge has been dewatered the 
bags are demolished to remove and haul away the sludge. Each 70 foot long, 15 foot diameter bag 
costs approximately $1,000 dollars (one bag is needed per day) plus costs for hauling and disposal 
of the filled bags, and costs to collect and treat the liquid byproduct from the bags. Additionally, 
onsite equipment would be required to load and move the sludge and bags. Due to cost, land 
intensity, labor intensity, and odor concerns the geotextile dewatering bags are not recommended 
for use at the Falmouth WWTF. 

4.9.2.3 Thickened Sludge Storage Evaluation 

The facility has two existing Thickened Sludge Storage tanks. Based on the future waste sludge and 
septage defined in Section 4, the future thickened sludge volume and existing storage capacity is 
shown in Table 4.16. To store three days’ worth of capacity under max month conditions the existing 
two Thickened Sludge Tanks are insufficient. A third tank of volume is recommended to 
accommodate the design flows defined herein.  



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 33 

Table 4.16 Thickened Sludge Volume and Storage Capacity 

Parameter Value 
Number of Thickened Sludge Tanks 2 
Volume Per Tank (gallons) 28,000 
Max Month Thickened Sludge Volume (gpd) 23,700 
No. of Tanks Required for Three Days of Storage (Max Month) 2.5 
Average Thickened Sludge Volume (gpd)  17,500 
No. of Tanks Required for Three Days of Storage (Avg) 2 

4.9.3 Operational Issues 

The existing Somat unit is currently used for septage processing, which it was not designed to 
handle. This is causing higher abrasion on screens than the screens were designed for.  

4.9.4 Recommendations 

In order to accommodate the future flows and loads at the facility, additional tanks and a conversion 
to a new sludge thickening system is recommended. Two 1-meter GBTs and two polymer systems 
are recommended. In addition, expansion of the thickened sludge capacity and one new blended 
sludge tank are needed. Furthermore, in order to accommodate the additional blended sludge tank 
and pump the sludge to the processing equipment, a new pipe and pump gallery is recommended. 
Based on the evaluation of the existing facility and additional issues noted above, the following is 
recommended: 

Table 4.17 Sludge Storage and Processing Recommendations 

Issues Recommended Improvements 
Existing Blended Sludge Tanks insufficient 
to store three days of septage and WAS 
under maximum month conditions. 

 Add one new Blended Sludge Tank with mixers. 
 Add pipe and pump gallery adjacent to the 

Blended Sludge Tanks 
Sludge Processing inefficiencies. Replace the Somat units: Gravity Belt Thickening 

System 
Existing Thickened Sludge Tanks 
insufficient to store three days of thickened 
sludge under maximum month conditions. 

Add one new Thickened Sludge Tank with Mixers. 
OR 
Increase the size of both existing Thickened Sludge 
Tanks to anticipate future flows. 

To accommodate TASA and ESRA flows installation of two (2) 1-meter GBTs is recommended. The 
two 1-meter GBTs should be able to handle the high septage content in the sludge and would 
provide the Town with redundancy in equipment. To install the GBTs an upgrade of the sludge 
processing building is recommended. The upgrade would include removing the electrical and 
storage rooms, removing the wall next to the staircase, and covering the lower half of the stairwell to 
increase the functional space on the main floor. A proposed layout of the upgraded sludge building 
is shown in Figure 4.6.  

The following figure shows the proposed overall layout of the sludge process upgrades proposed for 
the TASA and ESRA flows. 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 34 

 
Figure 4.6 Proposed Sludge Processing Modifications – TASA and ESRA Flows 

4.10 Plant Water System 

4.10.1 Description 

The facility has two plant water systems—a low pressure system located in the basement of the 
Operations Building and a high-pressure system located in the denitrification filter pump pit in the 
SBR Building. 

The high-pressure system is a G&L Aquaforce package booster system comprised of two 125 
gpm/15 hp vertical close coupled centrifugal pumps, each with a discharge pressure rating of 70 psi. 
The system pumps plant water from the clear well to the following locations: 

 Post hydrants (2) located in the SBR tanks. These hydrants are used to control Nocardia foam, 
fats, oils, and grease (FOG), and for tank cleaning. 

 Half-inch flushing connection (1) located on the WAS piping. The connection allows operators to 
periodically flush out any solids that have settled in the gravity pipe. 

 Freeze-proof hydrant (1) located outside near the UV channel and clear well. This hydrant is 
used for cleaning the UV lamps and for wash-down purposes in the area. 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 35 

 Freeze-proof hydrants (2) next to the sludge truck fill station and blended sludge tank.  

 Freeze proof hydrant (1) next to the sludge thickened tanks. 

The low-pressure system is a G&L Aquaforce package booster system comprised of two 90 gpm/5 
HP vertical close coupled centrifugal pumps each with a discharge pressure rating of 40 psi. The 
system pumps plant water to the following pieces of equipment: 

 Seal water for influent wet well pumps (4), denitrification filter pumps (2), backwash pumps (2), 
and the waste sludge pump.  

 Wash hose stations at the headworks screening channel, influent wet well, and Sludge 
Processing Building. 

 Influent fine screening. 

 Somat sludge hopper. 

 Polymer blend unit. 

 Odor control unit. 

 Plant spray hydrants. 

4.10.2 Evaluation 

The low-pressure system located in the basement of the Operations Building is reportedly no longer 
in use and once verified in design phase, it can be demolished. The high-pressure system in the 
SBR Building is adequately sized for the design flows defined in Section 2. While the system 
functions adequately, as it is 15 years old it will likely require replacement at some point in the future 
due to age or increased capacity needs as the plant expands. 

4.10.3 Operational Issues 

There were no additional operational issues noted.   

4.10.4 Recommendations 

Table 4.18 Plant Water System Recommendations 

Issues Recommended Improvements 
Low Pressure Plant Water System No 
Longer in Use 

Demolish low pressure plant water system, including all 
equipment, pads, and piping in its entirety, once verified 
that it is not needed. 

High Pressure Plant Water System Age Consider replacement soon due to age. 

4.11 Chemical Feed Systems 

4.11.1 Description 

The Falmouth WWTF has two chemical feed systems. Sodium hydroxide is added to increase the 
alkalinity levels of the raw wastewater. Methanol is available in the event the filter needs to be used 
as a denitrification filter. 



 
 
 

GHD | Falmouth WWTF Fiscal Sustainability Plan | 11210942 | Page 36 

Sodium Hydroxide  

Sodium hydroxide (NaOH) is supplied to help buffer the wastewater against drops in pH that result 
from the treatment process. Since the nitrification process consumes alkalinity, supplemental 
alkalinity addition is required at the plant. A new caustic feed building and new pipes were installed 
in 2016 to supply NaOH to the influent wet well. The Caustic Building contains an 8-foot diameter, 
4,000 gallon storage tank. 

The sodium hydroxide parameters are shown in Table 4.19. 

Methanol 

The denitrification filter requires supplemental carbon due to a lack of carbon in the secondary 
effluent. The original intent was to use methanol to provide this. The methanol feed system is 
located behind the SBR Building and consists of a 3,000 gallon steel concrete encased bulk storage 
tank and two feed pumps (MFP-1 and MFP-2) to supply methanol to the denitrification filters. The 
methanol feed system was modified in 2016 to include a constant supply of dilution water to the 
methanol to avoid fire risk issues. In addition, the location of the methanol addition was modified to 
ensure proper mixing and better denitrification. 

The chemical feed pump parameters are indicated in the following table. 

Table 4.19 Chemical System Parameters 

Pump Type Chemical Name 
(Strength) 

Capacity (Per 
Pump) 

Manufacturer (Model) 

CFP 100, CFP 
101, CFP 102 

Simplex Sodium 
Hydroxide (25%) 

0.013-50.21 gph Flowmotion (2001H Series 
Variable Speed Peristaltic Pump) 

MFP-1, MFP-2 Simplex Methanol (0-
100%) 

0.004-20.54 gph Flowmotion (2001V Series 
Variable Speed Peristaltic Pump) 

4.11.2 Evaluation 

The sodium hydroxide storage and feed system was replaced in its entirety with new equipment 
including a new tank, pumps, piping, and accessories. In addition, the feed rate for the sodium 
hydroxide was made to be flow paced in order to control alkalinity addition. The facility currently 
receives a 25% concentration sodium hydroxide delivery every 2 to 3 weeks. TR-16 indicates that a 
30 day supply of chemical should be provided under average conditions, where appropriate. While 
the existing system is adequately sized to handle the design flow, at the current chemical 
concentration the delivery frequency will be increased to every 2 weeks. In order to maintain the 
recommended 30 day storage, a higher concentration of the chemical would be required for monthly 
deliveries in the future. However, for future flows beyond this design, or if the facility wants to 
maintain a 25% concentration and reduce their frequency of chemical delivery, the sodium hydroxide 